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Quality control department

5 oalad) Adbu all i 4

G’Lﬁ}usuh:.a-_w.!

‘ -
a s DeMix
Compression test report :
Pouring date 29/12/2024 Testing date 5/1/2025
Sample dim 15x15x15cm Client name Gkl Claddd 4 paal) 4s )4l
Concrete grade 250 kg/cm2 Site / project Aokl clily
*.C member sassad) zla s
! Samples data ‘ - . Test result 3 N = Il
Symbol Age || Weight || UMt : .| Average
g elg Weht Crushing Strenght | Strengght Remarks

| Number (Day) gm t/m? Load (K. N) (Kg/cm2) Kg/cm2 |

1 / EZDS 2.4 535 = “_ ) 242‘4 = —————— — = — — — — J'

2 7 8215 2.4 54 | oauaal 2264 | 1.
ji— 7 | 8210 2.4 556 | = 25100 l
| :

— - - .] — — — — — J

| — — — — = — — — s
’[ Tested by s __ Approved by |
ﬁ Name MEbEf Farag l Name | E.g Gamail Bndare
[l . \ & - =2 = B
| Signature __:/f a0 l Signature \ w0 55 ,




Quality control department

—

»

5 jalad) Alu Al dlis 4S

‘ -
« b DelViix
S Cumpressi;rﬁest repnri
Pouring date 5/1/2025 Testing date 12/1/2025
Sample dim 15x15x15¢cm Client name Gkl Clasal 4 jaall ds 4
Concrete grade 250 kg/em2 Site / project Gkl Clly
5 2L member duaall mla g
S_ample_s data_ J - B Testjesuﬁ = _‘ A H—— ST a1
3 : Unit || e : Av
Symbol Age _" Weight Crushin CIge
Weht : Strenght Remarks
| Number | (Day) gm t/m? Load ( K.N) Kg /cm 2 l
1 7 | 8205 | 2.4 533 | oare B
2_ I 7 Je1s| 24 || B il e 244.8
g [f— 8210 | 2.4 41 | amn | \\Jﬂ’
| Tested by : 5] _ Approvedb
u Name Maher Farag Name E.g Gamail Bndare
k 3 = — - A1l ' — — — —
N Signature = —_*—P* =—\ig L Signature [_

I.:'ﬁ ﬁﬁ‘i&:?:




5 oalad) Lo all dli 48,8

A = Quality control department
« ¢ DeMix |

Eu‘_g.-.u lha...a_:uiq.l__

Compression test report

Pouring date 4/1/2025 Testing date 11/1/2025
Sample dim 15x15x15¢cm Client name Gl Slaadd 4 paulf 45 &)
Concrete grade 250 kg/ecm?2 Site / project Skl Sl
2T member sl 7l s
— — — ————— e —_ — 7 — == ——————
Samples da'_ta _'L__ Test result |
Symbol Age Weight Remarks H
I Number || (Day) Em ||
T 8205 |
2 7 | 8215 246.3
- T T
| Tested by i - Approved by
f|._ Name Maher Fara_g | | ~ Name H_—__ E.g Gamail Bndare
{| 2 ! L_____--’ ’ 3
| Signature — = ( Signature ‘ -
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Quality control department

5oalad) Adlu Al Sl 48
EHP&M-MJ

Compression test report

Pouring date 30/12/2024 | Testing date 6/12/2024
Sample dim 15x15x15cm Client name Gl Sladdd 4 panl) 45 )l
| Concrete grade 250 kg/cm?2 Site / project Gkl alily
&z member sl ol g
S_arnplea data l Test result
i —| ] s |
Symbol Age Weight ‘.:'E:t Crushing Strenght fverage Remarks
| Strenght
_Number | (Day) gm t/m?3 Load (K.N) . (Kg/cm2) Kg / cm 2
Ty e 8205 2.4 | 540 244.6 ]
2 7 8215 2.4 553 1 250.5 249.2
— [— 8210 2.4 | 557 252.3
Tested |
& N 2 hl:iﬂ —— | Approved by
ame aher Farag ‘
_ - ~ ‘“f'”’f.j ‘ -Name E.g Gamail Bndare
| ignature e e L Signature = &<J ;,.7/
. o i M
e e MmN
% S, N\l ?L\
a = "o e L gres 1oA®



Quality control department

5 plall iolu Al i AS J

£ o :
g“geMlx ELAJ...;A}::LJ- (dagd
Cn;_ﬁressinn test report
Pouring date 2/1/2025 | Testing date 9/1/2025
Sample dim 15x15x15cm Client name Li)hl‘ Gladdl ‘LI'JAAAJ'! ﬂ.s_)ni-'ll
Concrete grade 250 kg/cm2 Site / project Gkl Sl
».C member saaadl Zla g
] Samples data l Test result — —
i ; _ — — — =l
Symbol Age Weight Unit ' Average |
g g Weht Crushing ‘ Strenght Strenshit Remarks
LNumber || (Day) | gm t/m’ Load (K. N) (Kg/cm2) Kg/cm 2
1 7 8205 2 4 528 [ —=5 |
2 i 8215 2.4 1 556 I o5me 246.4
3 7 8210 240 0438 B [ 2482 ! " |
| — : B e = e
| S — —————— .
fl_ Tested by g Approved by
| 'Narne ME‘ihErr Farag __ Name lL_E-E Gﬁgnéil Bhdae
.: Signature = =} S—— P | Signature _\[ :;r Z




« s DeMix

Quality control department

3 5alad) dibu Al s A 8

. |

Compression test report

Pouring date 31/12/2024 Testing date 7/12/2025
Sample dim 15x15x15cm Client name Gkl Glasdd 4y paal) 4S )
Concrete grade 250 kg/cm?2 Site / project Gl Ul
at member sl e gu
Samples data l Test result
E Unit : Average |
W Crush St ht Remark I
Symbol Age eight Weht rushing | reng Stranghit rks
Number (Day) || gm t/m?3 Load (K.N) (Kg/cm2) Kg / cm 2 |
1 7 8205 2.4 539 ] 244.2 |
2 7 8215 2.4 558 252.8 247.9
3 7 8210 2.4 9435 2469 “ |
f[ Tested by J. | Approved by |
| N Maher Farag Name | E.g Gamail Bndare
| : e Signature N e
[ Signature r f_;-.:-/ = Bl 3 T
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